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Applicant Information

Applicant Mame : CONOR SEANDINAVIA AS
Applicant Address . Morteveien 6, 1481 Hagan, Norway
Manufacturer x

Sample Information

Sample Description : FASHION DUST MASK (NOMN-MEDICAL USE)
Sample Guantity : 25PCS

Model : P-TEC-2

- Sample Receiving Date o 2020-09-14

- Report Date » 2020-09-18

- The criginal zample is sticked on the last paper.

Test Performed

Judgement according to:N/A
- Selected test(s) as requested by applicants. For details, refer to attached page(s).

Pronounce

The results shown in this report refer only to sample{s) tested unless otherwise stated.

All the items are performed in the standard conditions, except the noted cases.

Except for the requirement of the client, the test results and the conformity judgement of this report do not take the
uncertainty of the test results into account.

Signed for and on behalf of
CHTAC Testing Service Co.,Ltd.(Fozhan)

Approved by

S
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1.1 EN 13274-7:2019
Air flow: 95L/min, Aerozol: NaCl.
Unit: =%=

AR.

sample 1#
sample 2#
sample 3%
SW.

sample 1#
sample 2#
sample 3#
M.5.+T.C.
sample 1#
sample 2#
sample 3#
Maximum

83.8
83.0
B1.7

73.0
7a.8
74.3

B1.8
B2.8
B80.8
83.0

Test Result  ---

Remark:1. A.R.=As received, M.5_=Mechanical strength, 5. W =5Simulated wearing treatment,

T.C =Temperature condifioned

2.AR_FSW. ;. Average penetration over a ime of 30s, beginning 3 min after the start of the test reported,
M.5.+T.C. : Max. penetration during exposure test reported.

2. Permeability 50 9237193835

Test Area:20 unz, Pregsure Differencel;100Pa.

Unit: =smm/fs=

Result 162
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Original Sample
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